LEXON

MPOTOKO/ OT U3MUTBAHE
Ne 494-M /30.11. 2020 .

1. Kanauum 3a KaHanu1 v WaxTu 3a aBTOMO6GUAHU U newexoaHu 30HU

(HanmeHoBaHme Ha NPoAyKTa - TUM, TbProBcKa MapKa, Bua v ap.)

MonunponuneHos Kanak 3a WwaxTa - pasmepu: @ 800 mm

2. 3aABuTeN Ha USNUTBAHETO:
(vme u agpec Ha 3aaBuUTe/Is, HOMepP 1 AaTa Ha MNPOTOKO0/1a 3@ B3emaHe Ha rnpobu)

Plus Grup L.L.C, OpaxoBal, Kocoso

3anABKa 3a UsNuTBaHe.
ﬂp06aTa € B3€Ta U 0O0CTaBEHA OT 3aABUTENA.

3. MeToau 3a UsnuTBaHe:

(Homep Ha cTaHAapTH UK BaauanMPaHn MeToan)

EN 124-1:2015 - lMpunosxkeHune A, EN 124-1:2015 - lMpunoxeHue B, EN ISO 3127:2017

4. Nlata Ha nony4yaBaHe Ha npobuTte / npo6bu 3a usnuTBaHe B naboparopumara:
25.10.2020

5. KonnyectBo Ha o6pasuuTte 3a M3nuTBaHe:

(cepmeH Homep Ha NPobuTe, KOANMYECTBO Ha NPOBUTE U TAXHATA Maca, KOIMYeCcTBO Ha NapTUAMTe, AaTta Ha
npou3BoAcTBo)

3 obpaseua 3a U3nNuTBaHe

6. Jlata Ha U3NUTBaHETO
26.10.2020 - 30.11.2020

PbKoBOAUTEN HA NabOpPaTOPUATA: MOAMMC HE Ce YeTe

MHX. B. lNeTposa-lposesa
Kpbron neyat Ha nabopatopusTa

Appec: bonrapus, rp. lMnosaus, c. BoiiBogmHoeo, MK4135, yn. O6opuiwe N 18-20

Ten.: +35932 338 046 E-mail: office@lexon-bg.com www.lexon.bg




EX

TEST REPORT Ne 494-M / 30. 11. 2020

7. Test results

Ne and
identify- 5
Ne Chsacteiistic Unit of S E—— cation of Test result Re?:g::ig?fnd Test condition
measurment the /value, uncertainty/ i
‘ characteristic
sample
1 2 3. 4. 5 6. p {4 8.
1. | Permanent est EN 124-6:201
== - EN 124-1:2015 sam g 1=22,2°C
Annex A 43 <65 W =48,0%RH
2. |Load bearing capacity at 125 kN EN 124-6:2015
lass B 1
Visual EN 124-1:2015 494-M no cracks, fractures or other Wil?:; % crzascks t=22,2°C
Annex B defects are noticed ’ W = 48,0%RH
fractures or other
defects
3. |Deflection under load at 1/3 Fy EN 124-6:2015
lass B 12!
N/mmz EN 124-6:2015 494-M no cracks, fractures or other Wi,i::fjt craiks 1=22,2°C
Annex B defects are noticed ¥ W = 48,0%RH
fractures or other
defects
4. |Impact resistance at — 20°C no'factureson-aher EN 124-6:2015 =20°C
Visual ENISO 3127:2017 494-M - Without fractures y
defects are noticed W = 48,0%RH
or other defects
5. |Impact resistance at 0°C EN 124-6:2015 -
Visual EN SO 3127:2017 494-M no fractures or other Without fractures ¥l
" W =48,0%RH
defects are noticed or other defects
6. |Load bearing capacity at 250 kN* Visual EN 124-1:2015 494-M no fractures or other Declared by t=22,2°C
Annex B defects are noticed manufacturer W =48,0%RH
* the testing “load bearing capcity at 250 kN” was carried out at the express insistence of the applicant
Notes:
1. The results only apply to objects that have been tested.
2. Information in the test report concerning the test specimens. is provided by the client (assignor). The laboratory is not ible f the i provided by the client may offect the validity of the results.
3. f necessary, the test report shall be in its entirety only. ion of parts / extracts from this protocol is permitted with the express written consent of the laboratory.

4. Additions, deviations or exceptions from test methods: none
5. The information in column 7 is provided by the customer and does not constitute reporting of a declaration of conformity.

Test are carry out by :
/PhD dipl.eng V. Genadiev/

Head of Laboratory':
/dipl. Eng. .V. Retro

Appec: bonrapus, rp. lMnosaus, c. BoiiBogmHoeo, MK4135, yn. O6opuiwe N 18-20
35932338046 E-mai
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